
 

City of Penticton 
Engineering – Advanced Waste Water Treatment Plant 

171 Main St. , Penticton, B.C. V2A5A9 
 

   
 
 
 

 
 
 
 
 
 

2022 Annual Report 
 

Advanced Waste Water Treatment Plant 
 
 
 
 
 
 
 
 
 
 
 

MOE Permit # PE12212 
 

Date: April 2022 
 
 
 
 
 
 
 
 
 
 
 

 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -1- 

TABLE OF CONTENTS 
 
1.0 Executive Summary ................................................................................................................................. 5 

 
1.1 Overview ................................................................................................................................................ 5 
[...]
Total Phosphorus as P Level to 
Strive for

Weekly Daily <0.01 mg/l

Ortho Phosphorus Daily Daily N/A 0.06 mg/L 365
Total Nitrogen as N not to exceed 

(Weekly Composite)
Weekly Daily < 10.0 mg/l 7 mg/L 364

Annual AverageTotal Nitrogen as 
N ( weekly composite)

Weekly Daily < 6.0 mg/l 4.5 mg/L 366

Ammonia Nitrogen Weekly Daily N/A 0.29 mg/L 365
Nitrate Nitrogen Weekly Daily N/A 3.0 mg/L 365
Fecal Coliforms Weekly 5 Weekly < 50 MPN 1.1 MPN 147
E. coli Coliforms Weekly 6 Weekly < 50 MPN 1.1 MPN 144

pH Daily Daily N/A 365

2 Unless otherwise stated, Parameter values are yearly averages.

0.14 mg/L

Discharge Effluent Monitoring (EMS #E105000) 1 from Advanced Wastewater Treatment System

7.0

2022 Effluent 
Quality Data

Bold Items Indicate an exceeding of Permit Parameters
1 EMS is the "Environmental Monitoring System" numbers set up by the Ministry of Environment for 12212

366

 
Table 2 –Discharge Effluent Monitoring (EMS #E105000), Advanced 

Wastewater Treatment Plant 
 

Table 2 is compiled using the parameters set out by the Ministry of Environment and Climate 
Change Strategy.  These parameters are found in Operational Certificate 12212, which 
regulates the AWWTP operational activities (issued March 20, 1995 & amended July 5, 2010). 
 

1.7 Effluent Irrigation to Parks, Golf Course & School Fields 
 
The volume of effluent used for irrigation in 2022 was 212.5 ML, compared to 454.4 ML used 
in 2021. Irrigation was online between April 1 and Oct. 27, 2022.  The City operates and 
maintains two separate reclaimed water systems: one to the North, and one to the South. The 
North system irrigates two city parks; King’s and SOEC, and the Penticton Golf & Country Club.  
The North system also provides reclaimed water to the Okanagan College for toilet and urinal 
flushing.  The South system irrigates three City parks; Lions, Ellis Creek, and Skaha Park, as well 
as three school district fields; Parkway, Princess Margaret and Skaha Lake Middle School.  



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -10- 

Historic irrigation flows vary from year to year due to several factors including precipitation, 
increases in irrigation acreage, length of the growing season, etc. 
 

1.8 Okanagan River Channel Monitoring 
 
Receiving water impact monitoring is required under Operating Certificate #12212.  The 
Upstream Monitoring location (EMS# 0500050) is located near Okanagan Lake on the river 
channel.  The Downstream Monitoring location (EMS# E221464) is located at the Okanagan 
channel just upstream of Shingle creek.  
 
The yearly average was 0.9 (MPN) for E.coli in the effluent. The effluent E.coli count was lower 
than the Upstream (15.5 MPN) and Downstream (133.3 MPN) count. 
  

1.9 Operating Certificate 12212 Violations 
 
Effluent 

• 02-06-2022 - TSS Greater than 10 mg/L (10.7) 
• 01-09-2022 – TSS greater than 10 mg/L (12.6) 
• 29-09-2022 - TSS greater than 10 mg/L (11.2) 
• 13-10-2022 - TSS greater than 10 mg/L (13.7) 
• 17-11-2022 - TSS greater than 10 mg/L (15.8) 
• 24-11-2022 - TSS greater than 10 mg/L (23.6) 
• 12-08-2022 - TSS greater than 10 mg/L (11.4) 
• 12-15-2022 - TSS greater than 10 mg/L (22.0) 

 
 
2.0 Collection System 
 
The City of Penticton's sanitary sewer collection and treatment system consists of 171 km of 
gravity and force main sanitary sewer pipes. This serves the entire city and the Penticton 
Regional Airport.  There are two main Lift stations: Lee Ave Lift Station that serves the south 
end of the city and the South Okanagan Events Center (SOEC) Lift station that serves the 
north end of the city.  In addition, there are nine smaller lift stations located throughout 
Penticton.  The majority of the wastewater collected by the sanitary system flows by gravity to 
these Lift stations, and then pumped by force mains to the AWWTP located at 459 Waterloo 
Ave. (see Map A.1.).  Some central parts of Penticton’s wastewater flows directly by gravity to 
the AWWTP. 

 
 
 
 
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -11- 

2.1 Lift Station Report 
 
The 11 Lift stations are inspected once per week by AWWTP staff.  Nine of the eleven lift 
stations are monitored 24 hrs. /day by a remote telemetry system. In the case of an alarm, it 
will automatically call the on call operator.  A computerized managed maintenance system 
monitors service intervals for the various equipment found at each lift station.  
 

a. Lee Avenue Lift Station 
 
The Lee Ave. Lift station is located at the corner of Lee Ave. and Parkview St. in Skaha Park.  
Sanitary wastewater flows by gravity from the south end of Penticton into this lift station. It 
also receives wastewater from the three lift stations along East Side Rd., Airport Lift station 
and Wilson St. Lift station. Lee Ave. Lift station was replaced in 2009. The Lift Station consists 
of a wet well area, flow meter chamber and a control building. The control building houses 
the MCC, stand by generator, PLC and an activated carbon odor control unit. The old wet well 
was expanded by cutting out the wall between the drywell and wet-well.    In the wet well 
there are three 50 hp submersible Myers Pumps, each rated at 150 Litres/sec.  The total flow 
through Lee Ave for 2022 was 813.16 ML.  The average daily flow through Lee Ave for 2022 
was 2.23 ML/day.  In the event of a power outage there is a 150 kW standby generator to 
supply power to the lift station. 
 

 
 

Figure 2 –Lee Ave. Lift Station 
 
 
 
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -12- 

b. SOEC Lift Station 
 
The SOEC Lift Station is located at the SOEC behind the Penticton Trade and Convention 
Centre.  It was replaced in 2008 due to the construction of the South Okanagan Events Centre. 
Part of that construction required the force main and some of the gravity sewer lines to be re-
aligned.  Sanitary wastewater flows by gravity from the north end of Penticton into this 
station.  It also receives wastewater from the two lift stations along Marina Way Rd. The SOEC 
Lift Station consists of two sections.  The first section consists of a fiberglass wet well that 
contains three flygt pumps rated at 65L/sec. The second section contains three kiosks; one 
housing the MCC, PLC and transfer switch; the second containing an 80 kw backup generator 
that will supply power to the station during a power failure; and lastly the third contains an 
activated carbon drum scrubber and flow meter. The total flow through SOEC for 2022 was 
942 ML.  The average daily flow through SOEC for 2022 was 2.58 ML/day. 
 

 
 

Figure 3 – SOEC Lift Station 
 

c. Lift Station Repairs & Modifications for 2022 
 

• Annual pump inspections performed and various minor repairs and rebuilds 
performed by AWWTP maintenance staff 

• Weekly Routine Preventative maintenance 
• Liftstation screenings/dewatering bin design and purchase 
• Spare Pump purchased for Lee ave, Wilson, and Fairview liftstations 
• Marina Way  emergency backup generator installation 

 
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -13- 

d. Planned Projects for 2023 
 

• Weekly routine preventive maintenance 
• Annual lift stations pump inspections and repairs 
• Wilson Ave electrical upgrade from single phase to three phase 
• Engineered design for Wilson lift station emergency backup generator 
• Purchase new SOEC spare pump 

 
 
3.0 Advanced Wastewater Treatment Plant 
 

 
 

Figure 4 – AWWTP 
 
The City of Penticton’s Advanced Wastewater Treatment Plant is located at 459 Waterloo Ave. 
(Appendix A Photo A.2).  The plant staff includes; A Wastewater Treatment Plant Supervisor 
(IV), one (1) Wastewater Treatment Plant Foreman (IV), two (2) Wastewater Operator III’s, f (4) 
Wastewater Operator II’s, two (2) Millwrights, one (1) Electrician, one (1) Systems Integrator. 
 

3.1 History 
 

 
 

Figure 5 – Original Plant circa 1958 Located on Alberni Ave. 
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -14- 

Wastewater Treatment started in Penticton in 1948 with a Package Primary / Secondary plant 
at what is now the SOEC Lift Station.  The existing plant location has had a Secondary 
Activated Sludge Treatment Plant since 1960, with a design capacity of 5.5 ML/d.  In 1970, the 
plant capacity was increased to 8.2 ML/d with the construction of additional primary and 
secondary clarifiers, plus chemical coagulation facilities for phosphorus removal.  Between 
1970 –1985, a number of improvements and increases to the plant's treatment capacity were 
made to cope with increasing wastewater flows and loads.  In 1985 the BC Waste 
Management Branch prepared a report which reviewed the requirements for discharge of 
municipal effluents to the Okanagan Lake system.  It was determined that continued surface 
discharge of treated effluent to Okanagan Lake, Okanagan River and Skaha Lake would be 
possible, provided advanced tertiary treatment was implemented to ensure high quality 
effluent.  The report recognized that land application proposals would also require advanced 
tertiary treatment. 
 
Stanley & Associates Engineering Ltd. completed a Liquid Waste Management Plan (LWMP) 
for the City in 1987, and was subsequently commissioned by the City to provide design, 
construction management and plant commissioning services for a new Advanced 
Wastewater Treatment Plant (AWWTP).  The new and expanded AWWTP, with biological 
nutrient removal, was constructed and commissioned in the fall of 1990.  The plant is 
designed to treat 18.2 ML/d with a hydraulic capacity of 36.2 ML/d.  After the plant was 
commissioned, an optimization study was conducted that showed a capacity up to 28.0 
ML/day is available.  The BC Ministry of Environment paid for 75 percent of the cost of the 
new facility through the Okanagan Water Quality Control Project. 
 
In 2005 the LWMP was updated by Stantec and signed off by the Minister of Environment in 
2008. Following the LWMP the City hired AECOM Canada to complete a functional pre-design, 
preliminary design, value engineering, and a detailed design which was completed in early 
2009. Following the detail design, AECOM and City tendered the AWWTP upgrade. The award 
went to Maple Reinders Incorporated for a value of $19,745,000. Construction started in the 
fall of 2009 and was completed in 2013.  
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -15- 

 
 

Figure 6 – Reclaimed Water Pumping System and UV Disinfection 
 
 

3.2 Physical Works 
 
The AWWTP system is made up of the following twelve sub-systems. 
 

3.2.1 Headworks & Primary Treatment 
 
Headwork’s & Primary treatment consist of the following: three Archimedes screw pumps, 
two 6 mm perforated fine screens, one screenings washer / compactor, one Pista de-gritter, 
two rectangular primary clarifiers, three flow equalization basins and one sludge fermenter to 
supplement the phosphorous removal process.   
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -16- 

 
 

Figure 7 – Primary Clarifier Tanks 
 

Parameter2

PE 12212 
Sampling 

Frequency 
Requirement

WWTP 
Sampling 

Frequency

PE 12212 
Parameter 
Values for 
0500232

Yearly Averaged 
Flow

N/A Daily N/A 12.2 ML/day 12.2 ML/day 12.7 ML/day 12.2 ML/day 11.8 ML/day

Chemical Oxygen 
Demand (COD)

N/A Weekly N/A 583 mg/l 568 mg/l 526 mg/l 623 mg/l 718 mg/l

Total Suspended 
Solids (TSS)

N/A Monthly N/A 298 mg/l 268 mg/l 267 mg/l 239 mg/l 302 mg/l

Total Phosphorus 
as P

Monthly Monthly N/A 8.2 mg/l 9.2 mg/l 6.8 mg/l 7.5 mg/l 5.4 mg/l

Ortho Phosphorus Monthly Weekly N/A 3.6 mg/l 4.2 mg/l 3.3 mg/l 4.5 mg/l 2.7 mg/l
Total Nitrogen as 

N 
Monthly Monthly N/A 53.8 mg/l 52.0 mg/l 45.9 mg/l 42.2 mg/l 45.5 mg/l

Ammonia 
Nitrogen

N/A Weekly N/A 29.1 mg/l 29.7 mg/l 27.1 mg/l 28.2 mg/l 27.6 mg/l

Nitrate Nitrogen N/A Weekly N/A 1.10 mg/l 1.20 mg/l 1.41 mg/l 0.72 mg/l 0.64 mg/l

pH Monthly Weekly N/A 7.7 7.8

2019 
Influent 
Quality 

Data

2 Unless otherwise stated, Parameter values are yearly averages.

2021 
Influent 
Quality 

Data

7.7

2022 
Influent 
Quality 

Data

7.8

Sanitary Influent Comparison (EMS # 0500232)1 2018 to 2022 Advanced Wastewater Treatment System 

1 EMS is the "Environmental Monitoring System" numbers set up by the Ministry of Environment for 12212

2018 
Influent 
Quality 

Data

2020 
Influent 
Quality 

Data

7.7

 
 

Table 3 - Sanitary Influent Comparison (EMS # 0500232), 2018 to 2022, Advanced 
Wastewater Treatment System 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -17- 

 
Table 3 compares raw wastewater test results from 2022 to the previous four years.  These 
parameters are set out by the Ministry of Environment and Climate Change Strategy for 
influent monitoring (EMS # 0500232) and are found in Operational Certificate 12212, which 
regulates the Advanced Wastewater Treatment Plant Operational Activities (issued March 20, 
1995 and amended July 5, 2010) 

 
 
 

Chart 1 – Influent, Effluent & Irrigation Flow Compared to Permitted Maximum Effluent 
Flow; WWTP 2013 - 2022 

 
Chart 1 compares the total influent flow to the combined irrigation & effluent flows, in 
addition to the permitted maximum effluent flow.   



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -18- 

 
  

 
Chart 2 - Minimum, Maximum Influent & Monthly Average Flows WWTP 2013 – 2022 

 
Chart 2 shows a larger difference between the maximum and the minimum monthly influent 
flow in some years which may indicate that the winter to summer population fluctuation was 
more pronounced.  The difference between the maximum monthly and minimum monthly 
flows increased between 2021 and 2022 possibly due to an increase in tourism as a result of 
the COVID-19 pandemic restrictions easing.  
 

3.2.2 Secondary & Tertiary Treatment 
 

Secondary & Tertiary treatment consists of biological phosphorous and nitrogen removal 
using the Modified University of Capetown process with a step-feed configuration.  The 
bioreactor consists of three zones – anaerobic, anoxic, and aerobic zones.  Primary clarifier 
effluent enters the front of the anoxic zone.  In the anaerobic zone biomass recycled from the 
secondary clarifiers, Return Activated Sludge (RAS) is mixed with the supernatant from the 
fermenters (RAS Fermentation).  Phosphorus is released by the RAS as it uptakes the Volatile 
Fatty Acids (VFA) from the fermenter supernatant. 
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -19- 

The second part of the bioreactor, called the anoxic zone, is where recycled MLSS from the 
third zone of the bioreactor (Aerobic) is mixed back in with the Primary Effluent and RAS/VFA 
from the anaerobic zone.  Typical recycle rates are around 3-4 times the influent rate.  The 
biomass then strips oxygen from the nitrates in the recycled MLSS and begins consuming 
organic waste. This converts the ammonia to nitrate, and reabsorbs the phosphorus that was 
released in the anaerobic stage.  In the process, the nitrogen gas left over after the oxygen has 
been stripped away from the nitrates escapes from the bioreactor as nitrogen gas. 
In the third or aerobic zone, fine air is bubbled through the MLSS to allow the MLSS to finish 
consuming the remaining organic material as well as removing almost all of the phosphorus.  
Ammonia is also converted to nitrates in this zone.  At the end of the aerobic stage, 3-4 times 
the influent flow rate is sent back to the anoxic stage.  The rest of the flow goes on to the 
secondary clarifiers, with some of it being sent to the Dissolved Air Floatation (DAF) & 
centrifuge for thickening and de-watering and then composting at the landfill.  In the 
secondary clarifiers, MLSS is separated by gravity into a thicker biomass called “Return 
Activated Sludge” (RAS), and the clear supernatant becomes secondary effluent.  The RAS is 
returned to the anaerobic stage of the bioreactor.  The secondary effluent is then sent 
through 10 micron cloth disk filters as a final filtration/polishing step.  The plant has the 
capability of chemical addition to augment the biological process system in times of a plant 
upset.  
 

 
 

Figure 8 – Bioreactors 
 

3.2.3     Disinfection Method 
 

Disinfection consists of four banks of Ultra Violet Light (UV). Each bank consists of 14 modules 
with 8 lamps per module for a total of 448 lamps.   This leaves an effluent that is free of 
pathogenic organisms and is safe for discharge to Okanagan River Channel, or for use as 
irrigation.  The reclaimed water used off site for irrigation and on site for re-use is further 
disinfected by 15% sodium hypochlorite. 
 
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -20- 

3.2.4     Sludge Conditioning & Composting 
 

Sludge Conditioning & Composting consists of the primary sludge being fermented (FPS), 
and the Mixed Liquor Suspended Solids (MLSS) from the Secondary treatment system being 
thickened by the Dissolved Air Floatation (DAF) to a solids content of approximately 3.5% to 
4.0%, with solids referred to as Thickened Waste Activated Sludge (TWAS). The TWAS is then 
stored in two TWAS storage tanks that have a capacity of 196 m3 each for a total of 
approximately 4 days storage. The TWAS and the FPS is then pumped to one of two 
Centrifuges for de-watering to approximately 18% solids content, and then composted at the 
compost site located at Campbell Mtn. Landfill.  Composting is by static pile aeration method.  
This conditioning / fertilizing product is recycled to City Parks, and provided to landscapers, 
the public and orchardists for agriculture use.  In 2022, the Wastewater plant sent 709 
truckloads of sludge to the compost facility, for a total volume of 8005 cubic meters. 
 

 
 

Figure 9 – Centrifuges 
 
 
3.2.5 Odour Control Systems 

 
Three types of systems control plant foul air.  Foul air is removed from the covered fermenter, 
covered primaries, covered equalization tanks, covered headworks channels, two centrifuges, 
grease pit and septage receiving facility by a centrifugal blower that moves the foul air 
through a Bio-Rem biological removal system.  The total volume of foul air treated by this 
system is 15,000 m3/hr.  The air in the headworks room is removed and treated by an 
activated carbon system; this system treats 7,500 m3/hr. The DAF building and bin room area 
foul air is treated via the centrifugal blowers that supply air to the bioreactor; this system 
treats 4,080 m3/hr. The total foul air treated is 26,580 m3/hr. 
 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -21- 

3.2.6 Instrumentation & Control Systems 
 

The Supervisory Control and Data Acquisition (SCADA) system consists of a Wonderware 
System Platform, controlled through Modicon and Quantum programmable logic controllers. 
The software was updated in 2011, to System Platform from Wonderware In-Touch.  The plant 
and lift station alarms are connected by a wireless radio system. Alarms are monitored after 
hours by an auto-dialer.  One operator is required to be on call every day of the year. PLC 
hardware is continually in the process of being upgraded. 
 

3.2.7 Septage Receiving Facility 
 
A regional septage receiving facility was constructed at the AWWTP in 2008.  City of Penticton 
Wastewater Treatment Plant staff complete operation and maintenance of the facility and 
monthly bills are collected from the haulers. The current rate being charged for septage 
received is $37.00/m3.  Additional operating costs are split to 70% RDOS and 30% City of 
Penticton from user fees.   
 
In 2022 the AWWTP processed 6906m3 of Septage, as compared with 5931m3 in 2021.  The 
process consists of a truck unloading bay, inlet valve, rock trap, flow meter, septage receiving 
screen (Model #HLS500PSR Hycor Helisieve Plus Septage Receiving Unit) with a capacity of 38 
l/s peak flow and a manual bypass vertical bar screen.   
 
With the facility operating at the AWWTP the screened septage is treated by entering the 
WWTP process at headworks.  The screenings are bagged and taken to the landfill for 
disposal. 
 

 
 

Figure 10 – Septage Receiving Facility 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -22- 

 
 

Figure 11 –Administration Building 
 

3.2.8 Treated Effluent 
 
Treated effluent from the AWWTP is discharged to the Okanagan River Channel. During the 
spring/summer/fall, it is also used to irrigate the Penticton Golf & Country Club,and numerous 
parks and schools. Effluent quality parameters discussed apply to both Okanagan River 
Channel discharge flow, and Irrigation flow. Effluent is discharged based on the Ministry of 
Environment’s Municipal Wastewater Regulation (MWR).  
 

 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -23- 

 
 

Chart 3-Minimum & Maximum Daily Effluent Flow Compared to Permitted Maximum 
Daily Effluent Flow Chart 2013 – 2022 

 
Chart 3 is showing the minimum & maximum daily effluent flow to the Okanagan River 
Channel. The effluent meter is a magnetic flow meter installed in a 900mm line. 



CITY OF PENTICTON 
2022 ADVANCED WASTEWATER TREATMENT SYSTEM ANNUAL REPORT 

 -24- 

Parameter 2
PE 12212 Sampling 

Frequency 
Requirements

WWTP 
Sampling 
Frequenc

y

PE 12212 
Parameter 
Values for 
E105000

Maximum One-day Flow Daily Daily < 30.2 ML/day 12.5
ML/day 
(July 4)

11.9
ML/day 
(Oct 20)

11.2
ML/day 
(June 16)

10.9
ML/day 
(Dec  20)

12.2
ML/day 
(March 20)

Yearly Averaged Flow Daily Daily < 23.2 ML/day 9.0 ML/Day 8.2 ML/Day 8.7 ML/Day 8.4 ML/Day 8.9 ML/Day
Maximum Monthly Averaged 

Flow
Daily Daily < 1.9 ML/month 10.3

ML/day 
(Jan)

9.6
ML/day 
(Jan)

9.6
ML/day 
(Jan)

9.6
ML/day 
(Dec)

9.8
ML/day 
(Mar)

5 day Biochemical Oxygen 
Demand (BOD

Monthly  Monthly < 10 mg/l <6 mg/l 2.3 mg/l 5.4 mg/l <5 mg/l <5 mg/l

Chemical Oxygen Demand (COD) Daily Daily N/A 6 mg/l 39 mg/l 28 mg/l 28 mg/l 25 mg/l
Total Suspended Solids (TSS) Monthly Weekly < 10 mg/l 0.6 mg/l 1.9 mg/l 2.0 mg/l <1.0 mg/l <1 mg/l

Total Phosphorus as P Not to 
exceed (Maximum one day total)

Weekly Daily < 2.0 mg/l 0.64
mg/L  May 
12

1.32
mg/l  (Sept 
22)

0.23
mg/l  (Jan 
24)

0.94
mg/l  
(March 28)

1.08
mg/l  (Jan 
24)

Total Phosphorus as P Annual 
Average

Weekly Daily < 0.2 mg/l 0.1 mg/l 0.2 mg/l 0.13 mg/l 0.27 mg/l 0.18 mg/l

Ortho Phosphorus Daily Daily N/A 0.06 mg/l 0.12 mg/l 0.07 mg/l 0.20 mg/l 0.10 mg/l
Total Nitrogen as N (not to 

exceed maximum one day total)
Weekly Daily < 10 mg/l 7.30 mg/l 9.92 mg/l 9.40 mg/l 5.51 mg/l 6.95 mg/l

Total Nitrogen as N Annual 
Average

Weekly Daily < 6 mg/l 4.50 mg/l 5.43 mg/l 5.64 mg/l 5.10 mg/l 4.33 mg/l

Ammonia Nitrogen Weekly Daily N/A 0.29 mg/l 0.70 mg/l 0.63 mg/l 1.44 mg/l 0.39 mg/l
Nitrate Nitrogen Weekly Daily N/A 3.00 mg/l 3.55 mg/l 3.74 mg/l 3.20 mg/l 3.50 mg/l
Fecal Coliforms Weekly 3 Weekly < 50 MPN 1.1 MPN 1.3 MPN 1.2 MPN 1.1 MPN <2.2 MPN

pH Daily Daily N/A 7.0

3  Increasing to daily if an analysis of over 50 MPN Fecal Coliform is recorded during the summer season.

Discharge Effluent Comparison (EMS #E105000), 1  2018 to 2022, Advanced Wastewater Treatment System

Bold Items Indicate an exceeding of Permit Parameters
1 EMS is the "Environmental Monitoring System" numbers set up by the Ministry of Environment for 12212
2 Unless otherwise stated, Parameter values are yearly averages.

2020 Effluent 
Quality Data

2021 Effluent 
Quality Data

2022 Effluent 
Quality Data

2019 Effluent 
Quality Data

2018 Effluent 
Quality Data

7.1 7.0 7.4 7.2

Table 4 - Discharge Effluent Comparison (EMS #E105000), 2018 to 2022, Advanced 
Wastewater Treatment System 

 

Table 4 compares results from 2022 to the previous four years. The parameters are set out by 